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* In the configuration tested, the EUT complied with the standards specified above.
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Test Summary
Radio Spectrum Matter Part
Item Standard Method Requirement Result
. . EN 300 328 Clause EN 300 328 Clause
Receiver Blocking |EN 300 328 vV2.2.2 541121 432114 Pass

Remark:

Model No.: RecoveryAir PRO

This test report SZCR210602184302 is only valid with the original test report (Ref. No.:
GZEM181200555802).

Compared with the original report, this report just changed the information of applicant and
manufacturer, deleted the factory, added the trade mark and changed the product name and mode No.
Since according to the declaration of the applicant, the models in this report were identical in the
electrical circuit design, layout, components used and internal wiring with the models in original report,
only difference on model name.

And updated the below standards.
Original report standard The newest report standard
EN 300 328 v2.1.1 EN 300 328 vV2.2.2

Considering to the difference, pre-scans were performed on the sample in this report to find the items
which can be influential to the result in the original test report for fully retest.

Therefore in this report Receiver Blocking was retested on and shown the data in this report, other
tests please refer to original report GZEM181200555802.
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4 General Information
4.1 Details of E.U.T.
Power Supply: MODEL:UES90-120700SPAl
INPUT:AC 100-240V 50/60Hz 1.5A
OUTPUT:12.0V 7.00A
Cable: 1.2m x 2wires unscreened AC power cable
1.5m x 2wires unscreened DC power cable
Operation Frequency 2402MHz to 2480MHz
Modulation Type GFSK
Number of Channels 40
Channel Spacing 2MHz
Antenna Gain 0dBi
Antenna Type Integral Antenna
4.2 Description of Support Units
Description Manufacturer Model No. Serial No.

The EUT has been tested as an independent unit.

4.3 Measurement Uncertainty

Test Item Measurement Uncertainty

Receiver Blocking

3%

Remark:
The Ui (lab Uncertainty) is less than Ucispr (CISPR Uncertainty), so the test results

— compliance is deemed to occur if no measured disturbance level exceeds the disturbance limit;

— non-compliance is deemed to occur if any measured disturbance level exceeds the disturbance limit.

except

i
{

appearance of this document is unlawful and offenders may be prosecuted to the fullest extent

fsulls shown in this test report refer onl¥ to the sample(s) tested and such sample(s) are retained for 30 days onl
ttention

or email: CN.Doccheck@sgs.com

No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at
subject to Terms and Conditions for El
Attention is drawn to the limi
advised that information con(alned hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibilit
transaction from exercising all their rights and obligations under th

http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

at http://www.sgs.com/en/Terms-an -Condltions/Terms-e-Dncumenl.aspr
ification and jurisdiction issues defined therein. Any holder of this document is

1 of liability, ind

is to its Cllent and this document does not exonerate parties to a
e tr its. 1t cannot be reproduced
in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or

the law. Unless otherwise stated the

To check the aulhenhcwty of testing /inspection report & certificate, please contact us nle!ephgne (86-755) 8307 1443,

t (86-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn

HB4i: 518057  t (86-755)26012063 f (86-755)26710594  sgs.china@sgs.com

PE - Rl BEEPRM-106—8T B
I

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZCR210602184302
Page: 6 of 11

4.4 Test Location

All tests were performed at:
SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen Branch

No. 1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, Guangdong, China.
518057.

Tel: +86 755 2601 2053 Fax: +86 755 2671 0594
No tests were sub-contracted.

4.5 Test Facility

4.6

4.7

The test facility is recognized, certified, or accredited by the following organizations:
* A2LA (Certificate No. 3816.01)

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory is accredited by the
American Association for Laboratory Accreditation(A2LA). Certificate No. 3816.01.

* VCCI (Member No. 1937)

The 3m Fully-anechoic chamber for above 1GHz, 10m Semi-anechoic chamber for below 1GHz,
Shielded Room for Mains Port Conducted Interference Measurement and Telecommunication Port
Conducted Interference Measurement of SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen EMC laboratory have been registered in accordance with the Regulations for Voluntary
Control Measures with Registration No.: G-20026, R-14188, C-12383 and T-11153 respectively.

* FCC —Designation Number: CN1178

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory has been recognized
as an accredited testing laboratory.

Designation Number: CN1178. Test Firm Registration Number: 406779.
e Innovation, Science and Economic Development Canada

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory has been recognized
by ISED as an accredited testing laboratory.

CAB identifier: CN00O6.
IC#: 4620C.

Deviation from Standards
None

Abnormalities from Standard Conditions
None
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5 Equipment List
Receiver Blocking
Equipment Manufacturer Model No Inventory No | Cal Date |Cal Due Date
Shielding Room SAEMC MSR433 SEMO001-11 | 2019-06-13 | 2022-06-12
EXA Signal Analyzer KEYSIGHT N9010A SEMO004-09 | 2021-04-08 | 2022-04-07
Signal Generator KEYSIGHT N5171B SEMO006-13 | 2021-03-24 | 2022-03-23
DC Power Supply KEYSIGHT E3642A SEMO011-07 | 2021-03-23 | 2022-03-22
Manual Step Attenuator KEYSIGHT 8494B SEMO021-05 | 2021-04-08 | 2022-04-07
Manual Step Attenuator KEYSIGHT 8496B SEMO021-06 | 2021-04-08 | 2022-04-07
JS1120-2
Measurement Software JS Tonscend BT/WIEI V2.6 N/A N/A N/A
Coaxial Cable SGS N/A SEMO028-01 | 2020-07-10 | 2021-07-09
General used equipment
Equipment Manufacturer Model No Inventory No | Cal Date |Cal Due Date
- Shanghai
Humidity/ Temperature | ;000 ological 731-28 SEM002-04 | 2020-09-15 | 2021-09-14
Indicator
Industry Factory
Humidity/ Temperature Mingle N/A SEM002-08 | 2020-09-15 | 2021-09-14
Indicator
Changchun
Barometer Meteorological DYM3 SEMO002-01 | 2021-03-30 | 2022-03-29
Industry Factory
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6 Radio Spectrum Matter Test Results

6.1 Receiver Blocking

Test Requirement EN 300 328 Clause 4.3.2.11.4
Test Method: EN 300 328 Clause 5.4.11.2.1
Limit:

For equipment that supports a PER or FER test to be performed, the minimum performance criterion shall
be a PER or FER less than or equal to 10 %.

For equipment that does not support a PER or a FER test to be performed, the minimum performance
criterion shall be no loss of the wireless transmission function needed for the intended use of the equipment.

The blocking levels at specified frequency offsets shall be equal to or greater than the limits defined for the
applicable receiver category provided below table.

Receiver Blocking parameters for Receiver Category 1 equipment

Wanted signal mean power Blocki anal Blocki ional - ¢ blocki
. . ocking signa ocking signal power ype of blocking
from companion device (dBm) frequency (MHz) (dBm) (see note 4) signal
(see notes 1 and 4)
(-133 dBm + 10 X log10(OCBW)) 2380
or -68 dBm whichever is less 2504
(see note 2)
2 300
2330 -34 cw
(-139 dBm + 10 X log10(OCBW)) 2360
or -74 dtBn; whichever is less 2594
(see note 3) 2584
2674

NOTE 1: OCBW is in Hz.

NOTE 2: In case of radiated measurements using a companion device and the level of the wanted
signal from the companion device cannot be determined, a relative test may be performed using a
wanted signal up to Pmin + 26 dB where Pmin is the minimum level of wanted signal required to
meet the minimum performance criteria as defined in clause 4.3.1.12.3 in the absence of any
blocking signal.

NOTE 3: In case of radiated measurements using a companion device and the level of the wanted
signal from the companion device cannot be determined, a relative test may be performed using a
wanted signal up to Pmin + 20 dB where Pmin is the minimum level of wanted signal required to
meet the minimum performance criteria as defined in clause 4.3.1.12.3 in the absence of any
blocking signal.

NOTE 4: The level specified is the level at the UUT receiver input assuming a 0 dBi antenna
assembly gain. In case of conducted measurements, this level has to be corrected for the (in-band)
antenna assembly gain (G). In case of radiated measurements, this level is equivalent to a power flux
density (PED) in front of the UUT antenna with the UUT being configured/positioned as recorded in
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| clause 5.4.3.2.2. |
Receiver Blocking parameters for Receiver Category 2 equipment
; Blocking
Wanted signal mean power from : . . .
companion device (dBm) signal Blocking signal power Type of blocking
frequency (dBm) (see note 3) signal
(see notes 1 and 3) (MHz)
(-139 dBm + 10 X log10(OCBW) + 2380
10 dB) _ _ 2504
or (-74 dBm + 10 dB) whichever is -34 Ccw
| 2 300
ess
(see note 2) 2584

NOTE 1: OCBW is in Hz.

NOTE 2: In case of radiated measurements using a companion device and the level of the wanted
signal from the companion device cannot be determined, a relative test may be performed using a
wanted signal up to Pmin + 26 dB where Pmin is the minimum level of wanted signal required to
meet the minimum performance criteria as defined in clause 4.3.1.12.3 in the absence of any
blocking signal.

NOTE 3: The level specified is the level at the UUT receiver input assuming a 0 dBi antenna
assembly gain. In case of conducted measurements, this level has to be corrected for the (in-band)
antenna assembly gain (G). In case of radiated measurements, this level is equivalent to a power flux
density (PFD) in front of the UUT antenna with the UUT being configured/positioned as recorded in
clause 5.4.3.2.2.

Receiver Blocking parameters for Receiver Category 3 equipment

Wanted signal mean power from B_Iocking . . .

companion device (dBm) signal Blocking signal power Type of blocking
frequency (dBm) (see note 3) signal

(see notes 1 and 3) (MHz)

(Z-é.Z?BdBm + 10 X logl0(OCBW) + 2380

) i . 2504

or (-74 dBm + 20 dB) whichever is -34 Cw

less 2 300
2584

(see note 2)

NOTE 1: OCBW is in Hz.

NOTE 2: In case of radiated measurements using a companion device and the level of the wanted
signal from the companion device cannot be determined, a relative test may be performed using a
wanted signal up to Pmin + 30 dB where Pmin is the minimum level of wanted signal required to
meet the minimum performance criteria as defined in clause 4.3.1.12.3 in the absence of any
blocking signal.

NOTE 3: The level specified is the level at the UUT receiver input assuming a 0 dBi antenna
assembly gain. In case of conducted measurements, this level has to be corrected for the (in-band)
antenna assembly gain (G). In case of radiated measurements, this level is equivalent to a power flux
density (PFD) in front of the UUT antenna with the UUT being configured/positioned as recorded in
clause 5.4.3.2.2.
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6.1.1 E.U.T. Operation
Operating Environment:
Temperature:

235°C Humidity: 46.1 % RH Atmospheric Pressure: 1010 mbar

6.1.2 Test Mode Description

Pre-scan /| Mode Description
Final test Code P
Final test 00 Normal operating_Keep the EUT communication with the companion device.

6.1.3 Test Setup Diagram

PC

=

E.U.T.

RF conducted Table

Ground Reference Plane

6.1.4 Measurement Procedure and Data

Data Record:

BLE
entea 2973 | Btocking | Blocks
Receiver Test P signal 9 PER | Limit
from power Result
Category | Channel . frequency (%) (%)
companion (MH2) (dBm) (see
device (dBm) note 3)
2300 4.3 10 Pass
Lowest -58.8
3 2380 34 5.1 10 Pass
. 2504 4.6 10 Pass
Highest -58.8
2584 4.5 10 Pass

:/, 62 g’*f“!ﬂfj/ i3 k
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EUT Constructional Details (EUT Photos)

Refer to Appendix - Photographs of EUT Constructional Details for SZCR2106021843HS

Co. Ltd

- End of the Report -
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